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Test Report Report Number: 170120005SHF-BP-2
Report Date: 2017-05-22

Test Items, Method and Results:

EN 15534-4: 2014 Composites made from cellulose-based materials and thermoplastics (usually called

wood-polymer composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking
profiles and tiles

Test Items Test Method Test Results Test requirements Verdict
Longitudinal direction:
EN 15534-1:2014 )
Section 6.42 | e M
Slipperiness CEN/TS Min.: 44 -
(Pendulum test) 15676:2007 Horizontal direction: Pendulum value=36 |Pass

EN 15534-4: 2014

Section 4.4 Mean: 56

Min.: 54
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Test Items, Method and Results.

Fig 1. Pendulum test
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EN 15534-4: 2014 Composites made from cellulose-based materials and thermoplastics (usually called
wood-polymer composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking

profiles and tiles
Test Ttems Test Method Test Results Test requirements Verdict
EN 15534-1:2014
Section 6.4.3 Angle: 25.0° = 24°
Slipperiness C
(Inclination plan test) Em E;SB 1‘ 1‘:220013 4 Pass
. Rating: Class C Class C
Section 4.4 nd s as
EN 13451-1:2012 Class of Slip resistance
Class Angle
A 12%<X=18°
B 18%<X=24°
C X=24°
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Test Report Report Number: 170120005SHF-BP-2

Report Date: 2017-05-22

Test Items, Method and Results:

EN 15534-4: 2014 Composites made from cellulose-based materials and thermoplastics (usually called
wood-polymer composites {(WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking
profiles and tiles

Test Items Test Method Test Results Test requirements Verdict

Mean Swelling:
0.78 % in thickness
0.07 % in width
0.12 % in length

Means swelling:

< 4 % in thickness
< 0,8 % in width
= 0,4 % in length

EN 15534-1:2014

Max. Swelling: Max. swelling:

Swelling and water

absorption Section 8.3.1 0.85 % in thickness = 5% in thickness  |Pass
(28 d . ion) EN 15534-4: 2014
ays IMmMersion) . tion 4.5.5.3 0.09 % in width < 1,2 % in width

0.17 % in length
Water absorption:

Mean: 1.66 %

Max.: 1.69 %

< 0,6 % in length
Water absorption:
Mean= 7 %

Max.=< 9 %
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EN 15534-4: 2014 Composites made from cellulose-based materials and thermoplastics (usually called
wood-polymer composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking
profiles and tiles

Test Items Test Method Test Results Test requirements Verdict

EN 15534-1:2014 |Mean:
Linear thermal Section 9.2

expansion coefficient |EN 15534-4: 2014
Section 4.5.6 32.2 .10°K!

= 50-10°K* Pass

Note:
1. This test was conducted at the external approved facility, located at Shanghai
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